
Water Reuse 
Within a Circular 
Economy Context

W
ater Reuse W

ithin a Circular Econom
y Context

GLOBAL WATER
SECURITY ISSUES
SERIES

2
2

Providing clean and secure water resources is key to achieving SDG 6, 
"Ensure availability and sustainable management of water and sanitation 
for all”. Water is essential for human activities and is critical to many sectors 
of the economy, therefore its sustainable use is fundamental in a circular 
economy model.

In accordance with the United Nations’ World Water Development Report 
2019, global water demand is expected to increase by 20-30% by 2050 and 
this increased demand will exacerbate water security issues generally. 
Rapid urbanization and population growth are creating even more 
[...]
of these membranes is presented in Figure 5-4. In addition, 
incorporating energy recovery into water recycling allows for 
the use of project evaluation methods, such as Triple Bottom 
Line (TBL), Life Cycle Assessment (LCA), and Sankey Diagrams 
that capture all the benefits of the circular economy and 
provide an alternative to simple cost of water ($/m3 ) metrics to 
assess water recycling schemes. These aspects are presented 
in Section 3 and in Figures 5-5, 5-7, and 5-8.

2.3. �� Regulation of Industrial Water Recycling 
Schemes

In response to the millennium drought (2003-
2008), Australia developed robust guidelines 
for water recycling schemes to promote 
diversification of water supplies and to protect 
public health and provide municipalities and 
industries with certainty in the planning, 
construction and operation of recycling projects. 
Guidelines for water recycling projects are 
based on a risk management approach which 
involves; (i) identification of hazard type and 
concentration, (ii) estimation of exposure and 
consequence (risk), and (iii) reducing the risk 
to acceptable levels through the application of 
treatment barriers and preventive measures. 
This approach does not prescribe how the 
wastewater should be treated which allows the 
use of different treatment technologies to reduce 
the concentration of biological and chemical hazards to an 
acceptable level. The guidelines also require proponents of 
recycling schemes to develop a Recycled Water Management 
Plan (RWMP) to document the risk management approach 
through design, construction and operation. One element 
of the RWMP includes the application of Hazard Analysis 
and Critical Control Points (HACCP) methods to ensure that 
appropriate continuous on-line monitoring of performance, 
particularly for surrogate metrics that ensure the risk 
associated with microbial pathogens, such as virus, bacteria 
and protozoa, is reduced to acceptable residual levels.

Although there are similarities, there are two key differences 
between industrial and municipal wastewater recycling 
guidelines. The first difference is municipal wastewater 
recycling guidelines have been adopted at the national 
(federal) level while industrial guidelines differ among 
states (Table 5-3). Consequently, a company in the same 
industry, for example brewing or poultry, operating the 
same manufacturing process but in different states can have 
different guidelines, water quality testing and reporting 
requirements. For example, a poultry operating plant in South 
Australia must comply with the requirements to develop 
a HACCP plan and establish suitable critical control points 
(Table 5-3). The same requirement would apply to a poultry 
plant in NSW with the addition of additional requirements 

for on-line monitoring of Turbidity, Free Chlorine and pH, and 
biweekly sampling and testing for Chemical and Biological 
Oxygen Demand (COD/BOD), Total Suspended Solids (TSS), 
and total coliform (Escherichia coli).

The second, and the more important, difference is that  
a separate set of federal regulations governing exported food 
products are also applied to industrial recycling projects. This 
requirement limits the development of internal water recycling 
projects in some industries, particularly in the food and 
beverage industry, if there is direct contact of  
the recycled water with the final food product. In these 
cases, either the use of recycled water is prohibited, or will 
require additional approval from the Australian Quarantine 
and Inspection Service (AQIS) as well as the relevant state 
based food authority before the implementation of any 

water recycling strategies. An example of 
how current health and safety regulations 
have resulted in strong inhibitions when 
considering water recycling is in the red meat 
processing industry, due to export market 
requirements in the meat industry. To receive 
accreditation as a meat processor at Tier  
1 or 2 Export Registered Australian Standard 
Meat Establishment, recycled water cannot 
be a direct ingredient in meat products. 
These standards prohibit meat processors 
from exporting to overseas markets if they 
use recycled potable water inside processing 
plants that comes in contact with meat 
products. Hence, it is difficult for red meat 
processors to become more water resilient 
to alleviate the water demand experienced in 
drought-affected communities.

2.4. �� Water Quality and Treatment Technologies

Industrial wastewaters generally contain higher levels of 
carbonaceous nutrients and dissolved solids than municipal 
wastewater, but lower levels of microbial pathogens, urea and 
phosphorous due to the segregation of domestic waste from 
toilets, laundries and showers. A selection of water quality 
data for external end-of-pipe and internal industrial water 
recycling schemes in brewery, paper and poultry applications 
is presented in Table 5-2.

External water recycling systems operate on comingled 
wastes. The temperature of the waste ranges from 15 to 
30ºC due to mixing of hot and cold streams in the production 
process which enables the waste to equilibrate with 
atmospheric conditions. Treatment processes for these 
streams are based on a biological treatment component 
followed by clarification, filtration and processes to remove 
residual salts and colour so that the product water can be 
returned to the general process water feed tank (Figure 5-3A, 
5-3B, and 5-3C).  
Brewery waste presents the highest nutrient load expressed 
as COD which can range from 5,000 to 8,000 mg/ℓ (Table 5-3). 

Internal 
recycling schemes 
offer a number 
of opportunities 
for innovation, 
particularly in 
food processing 
applications.  



5  Industrial Water Recycling in Australia’s Circular Economy  93

Brewery waste consists of complex sugars and proteins from 
the spent fermentation tanks. Biological treatment of brewery 
waste consists of anaerobic treatment to reduce the COD 
from >5,000 mg/ℓ to approximately 2,000 mg/ℓ followed by 
aerobic treatment to further reduce the COD to approximately 
500–600 mg/ℓ which is acceptable for discharge to municipal 
wastewater treatment plants (Figure 5-3A).  
The use of anaerobic treatment in external recycling 
schemes presents an opportunity to generate energy via the 
production of methane which offsets the cost of additional 
treatment prior to reuse. Comingled waste from poultry 
processing has a COD of approximately 2,000 mg/ℓ while 
waste from pulp and paper typically ranges from  
500-600 mg/ℓ COD due to dilution associated with the high 
water use at 20-40 m3/ton for Kraft and 10-15 m3/ton for TMP 
(Table 5-2).

Effluent from the biological treatment stage 
is treated to reduce total suspended solids, 
recalcitrant organics and salts. Removing 
the suspended solids prevents blocking of 
sprays, nozzles and other fixtures used in 
the industrial water systems. Tertiary unit 
operations such as reverse osmosis and ion 
exchange are often utilised for the removal 
of dissolved salts, whilst nanofiltration and 
granular activated carbon are usually used 
to remove colour and dissolved organics 
(Bassandeh et al., 2013, Ciputra et al., 2010), 
however, all these processes require  
a pretreatment step for suspended solids 
removal with external water recycling schemes 
using a range of solid/liquid separation 
processes to reduce the concentration of 
suspended solids. External recycling schemes 
in brewing applications have the most rigorous solids 
removal process post biological treatment due to the high 
concentration (300-400 mg/ℓ) and neutral buoyancy of the 
suspended biological materials. An external water recycling 
plant at a brewery in Queensland employs dissolved air 
floatation and filtration to remove fine biological flocs after 
the anaerobic and aerobic nutrient removal stages (Figure 
5-3A). Because space is a premium in industrial systems, 
breweries, pulp and paper and poultry use membrane 
filtration (microfiltration or ultrafiltration) as the final solids 
removal step prior to final processing to remove colour and 
salts (Figure 5-3A, 5-3B, and 5-3C). Membrane filtration is  
the de-facto industry standard for pretreatment to reverse 
osmosis in municipal wastewater recycling (Seah et al., 2003) 
and this trend has continued in industrial applications.  
Membrane filtration is preferred by industry due to the ease 
of operation (pressure filtration), small footprint, and minimal 
chemical use.  
External water recycling systems use 0.01 to 0.2 micron 
polymeric membranes which are suitable for the ambient 
temperature streams. These systems are very reliable and 
have a long track record in both municipal and industrial 
applications. In internal water recycling schemes,  
where it is necessary to handle both hot and cold streams, 
the use of ceramic membranes that have higher mechanical 

strength and thermal tolerance than polymeric membranes 
are evaluated (Grant et al., 2011) (Figure 5-3B).

The removal of salts and colour is particularly important for 
fine paper production which produces a paper product with 
high brightness. The Kraft process is designed to separate 
lignin and organic acids from the cellulosic fibre to produce 
a high brightness (white) paper. The efficiency of the colour 
removal coupled with the high chemical use produces a waste 
that typically contains 1,000 colour units (PCU), 70 mg/ℓ of 
Dissolved Organic Carbon (DOC), 700-800 mg/ℓ of sodium and 
2,700 mg/ℓ of Total Dissolved Solids (TDS).  
The production of newsprint does not require the same 
brightness levels as fine paper so a chemical free thermo-
mechanical process (TMP) employing steam and shear is used 
to remove cellulose fibres from virgin pulp. Consequently,  

the colour (370 PCU), DOC (50 mg/ℓ), TDS  
(1,000 mg/ℓ) and sodium (260 mg/ℓ) of TMP 
effluent is lower than Kraft effluent (Table 5-3).  
Another significant characteristic of TMP 
effluent is the effects of a trend to replace 
virgin pulp with recycled fibres from used 
papers and magazines. In some applications, 
such as paper board, 100% of the feedstock 
is Recycled Fibre Content (RFC). In newsprint, 
RFC can vary from 20 to 70%. As the RFC 
percentage increases the effluent will contain 
more silica (up to 120 mg/ℓ) and sodium (up to 
800 mg/ℓ) (Table 5-2). Increasing RCF content 
to 50% decreased reverse osmosis water 
recovery from 80% to 22%. This reduction 
was due to the increase in silica and sodium 
associated with the use of surfactants and 
caustic soda to remove inks and dyes from 
the recycled fibre before pulping and use 

in the paper machine. It is also noteworthy that increased 
sodium increases the osmotic potential of the waste that 
increases the operating pressure of the reverse osmosis, while 
increased silica limits the recovery of the reverse osmosis 
process (Negaresh et al., 2013). Studies on wastewater 
from TMP processes with high RFC found that additional 
chemical with lime and magnesium hydroxide upstream 
of microfiltration was required to remove residual silica 
(Figure 5-3C). Consequently, treatment processes such as ion 
exchange or granular activated carbon have been evaluated 
for colour removal in TMP applications (Antony et al., 2012) 
(Figure 5-3C).

It is difficult 
for red meat 
processors to 
become more water 
resilient to alleviate 
the water demand 
experienced in 
drought-affected 
communities.  



94  Decision-Making  for Water Reuse

  Table 5-3    �Summary of features of legislation governing internal industrial water recycling in food and beverage applications at national and state level

Jurisdiction Relevant Legislation/Regulation

National 

No testing parameters are defined in national legislation or standards. 
A risk assessment, including HACCP and food safety plan, must be developed and implemented. 
Risks identified in the HACCP and safety plan must be monitored acceptably to ensure food safety 
and quality is not compromised (FSANZ (Food Standards Australia & New Zealand), 2011)

New South Wales

As per national requirements for risk assessment and risk monitoring. 
Testing criteria provided for validation of recycled water meeting potable standards by NSWFA 
WRG which also states the minimum testing limits and frequency of monitoring for reused water 
in direct contact with food or food contact surfaces, which are: online for Turbidity, Free Chlorine 
and pH, and biweekly for BOD, TSS and E. coli (NSWFA (New South Wales Food Authority), 2008)

Australian Capital 
Territory

No testing parameters are specified. Identified risks by mandatory HACCP and safety plan must 
be monitored acceptably. The ACT Environment & Health – Wastewater Reuse Guidelines 1997 
recommends that an application to the Department of Health include plant effluent information 
on thermos-tolerant coliforms, Total Phosphorus, Total Nitrogen, Sodium Absorption Ratio, 
Acidity (pH), Total Dissolved Solids, Turbidity and Biological Oxygen Demand (Australian Capital 
Territory (ACT) Government, 1997).

Victoria

Victorian legislators do not specify testing parameters. Identified risks by mandatory HACCP and 
safety plan must be monitored acceptably. 
The minimum testing limits and monitoring frequency for Class A recycled water are outlined, 
but this is not mandatory in a food setting (EPA Victoria, 2003). HACCP may require more or less 
stringent limits and should be used as the compliance value.

South Australia South Australia legislators do not specify testing parameters. Identified risks by mandatory HACCP 
and safety plan must be monitored in an acceptable manner (South Australian Government, 2001)

Tasmania

No testing parameters are specified. Identified risks by mandatory HACCP and safety plan must 
be monitored acceptably. The Environmental Guidelines for the Use of Recycled Water in Tasmania 
specify that microbiological, chemical and physical risks should be minimised; however, the 
guideline stops short of setting a specific limit to be maintained for use with recycled water for 
use in food. The guidelines provide testing criteria for Class A recycled water and may apply to 
treatment systems in food processing plants (Tasmanian Department of Primary Industries, 2002).

Western Australia

No testing parameters are specified. Identified risks by mandatory HACCP and safety plan must be 
monitored acceptably.
The Guidelines for the non-potable uses of Recycled Water in Western Australia provide testing 
criteria for treated water that has a high risk of human contact (Western Australian Department of 
Health, 2011). These guidelines may apply to treatment systems in food processing plants but are 
not explicitly addressed in the document.



5  Industrial Water Recycling in Australia’s Circular Economy  95

03
Performance and System Evaluation

3.1. �� Performance

3.1.1. � Use of Ceramic Membranes in Internal 
Recycling Schemes

End-of-pipe water recycling in poultry processing, while 
feasible, is capital and energy intensive. The alternative is to 
process internal waste streams that are lightly contaminated 
(<30 mg/ℓ COD) and do not require biological treatment prior 
to reuse. In poultry processing, the best candidate streams 
are the waste from the scald tank and the spin chiller,  
which collectively account for 70% of total energy demand.  
Reuse of these streams generally requires membrane 
filtration to remove suspended solids and coliforms and 
reduce the turbidity to allow the product to be reused.  
In these applications, ceramic membranes are preferred over 
polymeric membranes due to the wide temperature range of 
the chiller (<4°C) and scalder (>60ºC) waste streams.

Recently, a poultry processing plant in the state of New South 
Wales evaluated the performance of a pilot-scale (2,500 ℓ/day) 
membrane filtration system fitted an alumina (Al2O3) coated, 
0.2µm (micron) Ceramic Microfiltration (CMF) membrane in 